——r_a
PARTS LIST

BFK703

000y

(@] ||

e | 1000

[:IC‘Z; o ‘

229 [,
[-- N I

:@Fz’

° lao

LA

PARTS N0.36329810000 95 07 20



H R
CONTENTS

FIG 1 TUYY ENGINE (FYVUY) s 1
FIG 2 ITUYY ENGINE (F4—HE) oo 2
FIG 3 7L—24 FRAME (HYUY) s 3~4
FIG 4 7UL—A FRAME (T4 =N i, 5~6
FIG 5 I9PaY MI S S I ON s 7
FIG 6 EUU3ZFUAY POWER s 8
FIG 7 FUUY ROLLE R o 9
FIG 8 HARZIYF LEVER mmmmmcmmemmmmmsissssnn S 10
FIG 9 TU—%:2739F LEVER s 11
FIG 10 FUULl— SHIF T 12~13
FIG 11 ¥=b 285 YRh SEAT * BUCKE T srresssssssssssssssassssss 14
FIG 12 YaRUZrT MANUAL DUMP .o 15
FIG 13 27YYYF HYDRAUL I Cumommmmsmsssssssens 16~17

FIG 14 7 ¥rvy9uF
DEADMAN'S CONTOROL BREAK.mammmmn 18

BFK703



FIG

1 TVYY ENGINE (HFVVUY)
30

P-8FKIA3-F I1GO1-P

R HheES w8 A A% ty B+ &
No Part No Part Name A B Description | Remarks
1 35080021000 | Z¥Jy ENGINE 1 1 | EY280B71911 |
2 | A1100110040 | HEnh BCOLT 4 4 | M10x40
3 03500141022 | PW WASHER 4 4 | 10X22x1.6
4 | H3010110001 | S+vh NUT 4 4 | M10
5 36320006000 | ZvIyF—U— PULLEY 1 H5, 7~
5 3606 0007 000 | Ty S—1 PULLEY 1
5 36320005000 | xvIyS—— PULLEY 1 ~H5. 7
6 36320007 000 | F—1U— PULLEY 1 HE, 7~
7 | F1140108 016 | ZARA BOLT 3 | Max1s HS, 7~
8 32050011 000 | SRR wS— STOPPER 2 2 | B .
9 |H1140108016 | ®ARAB BOLT 2 2 | MBX16 ‘
10 { 36320101000 | 2y¥us—2R BASE 1 1
11 (36320106000 | vy INSULATOR | 4 4 | EA1004
12 | 03500140822 | PW WASHER 8 8 | 8xoex16
12 | H301 0108001 | S+wh NUT 8 8 | M8
13 | 36320107001 | R—AHH4T A SUPPORT 1 1 No, 6520122~
14 | 36320107000 | A—AHYTA SUPPORT 1 1 ~No. 6520121
15 | A1100108 020 | #4b BOLT 2 2 | Mex20
16 03600140818 | PW WASHER 2 2 | 8x18%16
17 | H301 0108001 | §+vh NUT 2 2 | Ms
18 | 36320112000 | A—X4H4xL B SUPPORT 1 1
19 |A110010802¢ | Ent BOLT 2 2 | M8x20
20 | 03500140822 | PW WASHER 2 2 | BX22X16
21 |H301 0108001 | 8Fwh NUT 2 2 | M8
22 | 32050204000 | £Y¥wIh INSULATOR 1 1 | EA1005
23 1038500140822 | PW WASHER 1 1 | 8x22x16
24  H3010108001 | S+wh NUT 1 1 M8
25 [ A301 0108001 | +vk NUT 1 1 | M8
26 | 3611 0051000 | A0y hbL2— LEVER 1 1 | E321186
27 | A2000106 016 | HEbh BOLT 1 1 | Mex16
28 | H300 0106 001 | S+vb NUT 1 1 | Ms
29 | 36060211000 | ADwEAZAY— | WIRE 1 1 | WG014037
30 | 32050109000 | Fa—ro4y— WIRE 1 1 | wG053023-02
BFK703 -1- 9507 20



FIG 2 x2vv

15— = R
A| EMFLFT-ACE0
B WEX>T-ACBE0
C | FBFLF -0C62
D| MEXZ-0C62
R FRES BRHAH B ty B+ H £
No Part No Part Name |A| B |C|D Description Remarks |
i 36490052000 | zVYy ENGINE 1 |1 |0Ce2
1 36320051000 | TvYy ENGINE 11 ACH0-G-+1M-1-E
2 |A1100110040 | FNp BOLT 4 | 4 | 4| 4 MIOX40
3 | 03500141022 | PW WASHER 4 | 4|4 | 4 |10x22x18
4 |H3010110001 | S¥vh NUT 44144 |M0O
5 136060007000 | 2wV 7/—Y PULLEY 1 1
5 | 36320005000 | =v¥Yv7~1— | PULLEY 1 1
6 | 35080004000 | AVUPAPYS— STOPPER 221212 |¢C
7 |HI140108016 | ®AXB BOLT 20222 | M8Bx16
8 | 36320151000 [ LvdvR—2 BASE 1111 !
9 | 36320155000 | RrvvIA INSULATOR | 4 | 4 | 4 | 4 | YDB03SF
10 | 03500141022 | PW WASHER 818 |8 | 8 {10x22x16
11 [H30106110001 | S4vbh NUT 8 | 888 :mo
12 | 36320157000 | #H—=% SUPPORT 11|11
13 |A1100108020 | Hb BOLT 212122 M8x20
14 03500140818 | PW WASHER 202122 |8xX18x18
15 1 H301 0108001 | SFw}h NUT 21212 |2 | M8
16 | 36290102000 | 2w bhAlLA— LEVER 111118730
17 | A2000106 016 | £k BOLT 2 12|22 |MEx16
18 | H300 0136001 | §3+vbh NUT 21222 |M
19 | 360606211000 | AuwhiU4¥— | WIRE 11|11 { weo14037
BFK703 -2-

-

ENGINE (5F4—¥N)

9507 20



FIG 3 7b—A FRAME (#HFVVUY)

BFK703

A %gﬁ g’.‘/ L F-RFATQI-FIGEY-P

B | wES S
ki BRES B AR EHQ ty M w
No Part No Part Name | A B Description Remarks
1 | 36321001002 | h¥#471—4 | FRAME 1 1 No.6520563~
1 | 36321001001 | h¥#47b—4 | FRAME 1 1 No.6520122~562
1 36321001000 | kv&A47b—4 | FRAME 1 1 ~No.6520121
2 | 36111171000 | AddA GROMMET 1 1 | P2
3 136321101000 | AS—au7 COVER 1 1
4 | A1100108 020 | b BOLT 6 6 | M8x20
5 [ 03500140818 | PW WASHER 12 | 12 | 8x18x1.6
6 | H3010108001 | SFuh NUT 6 6 | M8
7 136271121000 | I#Y%Y04y} | GROMMET 2 2 - | C-30-56-20A
8 | 36111521000 | ZOAvp GROMMET 1 1 | C-30-NG-79-G
9 | 363211165000 | ZyYrhsi— COVER 1 1
10 |A1100108020 | HWb BOLT 4 4 | M8x20
11 | 03500140822 | PW WASHER 4 4 | BX22X1.6
12 |H301 0108001 | S+vh NUT 4 4 | Ms
13 103500140818 | PW WASHER 4 4 | Bx18x16
14 | 36321123002 | 7u¥yhs— COVER 1 1 H5, 7~
14 | 36321123001 | 7r¥yas- COVER 1 1 N0.6520122~H5,7
14 136321123000 | 7v¥vhs— COVER 1 1 ~No.6520121
15 | H1040106 016 | ¥ARB BOLT 4 4 | M6x16
16 [ 36321128000 | A& RUBBER 1 ]
17 | 36321130000 | 2y7uhkdAy | PLATE 1 1
18 | H104 0106016 | £ARB BOLT 2 2 | M6x16
19 | A1000106 016 | kb BOLT 1 1 | M6x16
20 | 03500140618 | PW WASHER 2 2 | 6x18x1.6
21 | H3000106 001 | S¥vk NUT i 1 | Ms

-3- 9507 20



FIG 3 7bV—A FRAME (HVUYV)

P-RFNIQI-FIGN-P

Al FH¥ T
B | mEx~
iy HgeEEE ] fHfQ ty B+ B %
No Part No Part Name A B Description Remarks
22 | 36321135000 | 44—} SUPPORT 1 1 ;
23 |H1040106020 | AAB BOLT 1 1| Mex20
24 |A1100108020 | #Vb BOLT 1 1 | M8x20 :
25 | 03500140818 | PW WASHER 2 2 | 8x18%1.6 5
26 | H301 0108001 | S+wbh NUT 1 1 | M8
27 [ 36491134000 | H1rAY PLATE 1 1 H6, 7T~
27 | 36273201011 [ fifr1y PLATE 1 1 ~H6, 7
28 | 36111807000 | AJTA RUBBER 4 4 | C8
29 |H1040106016 | ¥AAB BOLT 4 4 | M6x18
30 [ 86321145000 | #—F GUARD 1 1
31 |H1740108 016 | ¥AAC BOLT 1 1 | M8x16
32 |A1100108020 | BAb BOLT 1 1 | Msx20
83 /03500140818 | PW WASHER i 1 | 8x18x1.6
34 | H3010108001 | 8Fvh NUT 1 1 | M8
35 | 36321151000 | P»¥v#5— B | COVER I 1
36 | H1140108 016 | £+AAB BOLT 2 M8 % 16
37 | 36322015000 | #~K R GUARD i 1
38 | 36322016000 | -k L GUARD I 1
39 |H1140108 020 | £AAB BOLT 6 6 | M8x20
BFK703 -4-

2507 20



FIG 4 7L—A FRAME (F4—¥))

A _ P=BFKTHS-FI604-F
B | WMEXYT |

| R TR X 55 4% EEQ ty | B ¥ % %
No Part No Part Name A B Description Remarks
1 36321001002 | ArdLt71—4A FRAME 1 1

2 36111171000 | AATA GROMMET 1 1 | P2

3 36321101000 | AAn—aus COVER 1 1

4 |A1100108020 | EAp BOLT 6 6 | M8x20

5 | 03500140818 | PW WASHER 12 | 12 | 8x18x1.6

6 |H3010108001 | 8+vh NUT 6 6 | M8

7 3627 1121000 | v7Y¥¥o0AyF | GROMMET 2 2 | C-30-56-20A

3 36321211000 | Tv¥vhsi-— COVER 1 1

9 | A11001080290 | HIp BOLT 4 4 | M8x20

10 | 03500140822 | PW WASHER 4 4 | 8x22x1.8

11 |H3010108001 | SFwh NUT 4 4 | M8

12 | 03500140818 | PW WASHER 4 4 | 8X18%1.6

13 /136321221000 | 7¥Erihs— COVER 1 1

14 | H104 0106016 | +ARB BOLT 3 3 | Mex16

15 | A1000106 016 | AVH BOLT 2 2 | M6X16

16 | 03500130613 | PW WASHER 4 4 | 6x13%1.0

17 |H3000106 001 | §Fvh NUT 2 2 | M6

18 | 36321225000 | 2w7ohkdny PLATE 1 1

19 |H1040106 016 | £AAB BOLT 2 2 | M6x16

20 | A1000106 016 | #Wb BOLT 2 2 | MBX16

21 /03500140618 | PW WASHER 4 4 | 6x18X1.6

22 | H3000106 001 | S+wh NUT 2 2 | M6

23 136321135000 | 4F—1 SUPPORT 1 1

24 1 H104 0106020 | £ARB BOLT 1 1 | M6x20
|25iA1100108020 HA b BOLT 1 1 | M8x20

BFK703 -5-

950720



FIG 4 7L—A FRAME (F4—¥N)

P-RFKT03-FIG04~7

HWES > 7
R BFaES BR4H fEfQ ty B+ w %
No Part No Part Name A B Description Remarks
26 | 03500140818 | PW WASHER 2 2 | 8x18x1.6 ‘
27 |H3010108001 | 8Fvh NUT 1 1 | M8
28 | 36491134000 | HLRAY PLATE 1 1 H§, T~
28 | 36273201011 | i1 kRY PLATE 1 1 ~H6, 7
29 | 3611 1807000 | Addh RUBBER 4 4 | C6
30 |H104 0106 016 | #®AAB BOLT 4 4 | M6X16
31 (36321235000 | #—F GUARD 1 1
32 |H1740108016 | EAAC BOLT 1 1 | M8x186
33 |A1100108020 | Wb BEQLT 1 1 | M8x20 !
34 | 03500140818 | PW WASHER 1 1 | 8x18%16 :
35 | H3010108001 | 84vb NUT 1 1 | M8
36 | 36321151000 | 7¥»¥r#7”— B | COVER 1 i
37 |H1140108016 | BAAB BOLT 2 M8X 16 '
38 |386322015000 | #—~F R GUARD 1 1
3936322016000 | H—5% L GUARD 1 1
40 |H1140108020 | £AAB BOLT 6 6 | M8x20
BFK703 -6-

950720



FIG b

~

)

IwTay

MISSION

A R BRAH B A B o+ " &

No Part No Part Name | Q ty Description Remarks

i 7309000A001 | 3w¥ay MISSION 1 CToA No.6521362~

i 7T309000A000 | 3w¥ay MISSION 1 CT9A ~No.8521361

2 36062004000 | 3w¥ayF-y | PULLEY 1 122-18-B2-5 No.6521362~

2 36182001000 ¢ /=1 PULLEY I 122-18B2-06 ~No.6521361

3 05710005035 | ¥— KEY 13 5X5X35

4 |F1140108020 | £AAA BOLT 1 M8 x20

5 | 03500160828 | PW WASHER 1 8x28X3.2

6 | 36112011000 | A70rwh SPROCKET 2 8T

7 |A3100101 600 | F¥vANFyr | NUT 2 M16

8 | 03500171640 | PW WASHER 2 16X40X4.5

9 05200140040 | 7)Y PIN split 2 4.0X40

10 136322002000 | UKAb U~BOLT 2 U-036

11 1035060141022 | PW WASHER 4 10X22X1.6

12 1A3010110001 | +ub NUT 4 M10

131 A3010110003 | +vb NUT 4 M10 38

14 1 A1140110 150 | ANb BOLT 1 M10X 150

15 | 03500141022 | PW WASHER 2 10X2x1.6

16 [H3010110001 | 8F+wb NUT 1 M10 :

17 | 356082004000 | 0—-3 CLAWLER 2 gEeru—-3 ~H5, 4

17 136322019000 | 715 CLAWLER 2 Biro-5
BFK703 -7- 9507 20



FIG 6 RKuyarzsyr4ayYy POWER
1
3 Y
a P=-BFKT03=F1GO6-P
Al Avyy
B|F1—¥n
R . A i Ew fHEQ ty B ® #
No Part No FPart Name A B Description Remarks
1 [ 08521300042 | VALS V—BELT 2 | SB42 Iy ety
1 08521300040 | veubh V-BELT 2 SB40 VY ye-sFaiiy
2 136322101000 | Fvvavyi—A ARM 1 1
3 [ 03500161630 PW WASHER 1 I | 16X30%3.2
4 105200132030 | 7YEY P I N split 1 1 | 32X30
5 | 36113211000 | Fv¥avy—1 PULLEY 1 1| y9MitE %
6 | 32052004000 | AFYVY SPRING 1 1 | #s0 '
7 | 36062006000 | FavhvT—1 PULLEY 1 1 | 150/115-52B84-01
8 | 07500062052 | R7YWH BEARING 2 2 | 620527
9 |H1740110025 | £AAC BOLT 1 1 | M10x%25
10 | 03500161040 | PW WASHER 1 I | 10x40%3.2
11| 32050011000 | “IPARYS— STOPPER 1 1 |B
12 | 03500140822 | PW WASHER 1 1 | 8x22%16
13 |H3010108001 | S+whk NUT 1 1 | M8
14 | 08520000062 | VANb V-BELT 2 2 | Be2 Falie——iyyay
15 | 36322111000 | F»¥avy—Ah ARM 1 1
16 | 03500161630 | PW WASHER 1 1 | 16X30%3.2
17 | 05200132030 | 7UEy P I N split 1 1 | 3.2x30
18 | 36062015000 | F»¥awnypovK | ROD 1 1 $8X00
19 | 35093216000 | 27UV SPRING 1 1 | #81
20 | 03500140818 | PW WASHER 1 1 | 8x18x16
21 | A3010108001 | F9vb NUT 1 1 | M8
22 | A3010108003 | F+vb NUT i 1 | Me3#@
23 136113211000 | Fvyavs—y PULLEY 1 1|ty
BFK703 -8- 9507 20



FIG 7 5T¥UY ROLLER

28
29
27
259‘

0

\

e

26

/

b2

>

19 18
14
1513
P-BFKT03-FIGDT-P
Ry B AEES B & E K & ® B~ % &
No Part No Part Name Q ty Description Remarks
1 35102i00999 | FvUrTvkey ROLLER ASSY 6 i
2 35102101000 | F¥U¥ ROLLER 6 $ 130 i
3 35102104000 | F¥UvPsy SHAFT 6 $ 17X 180 ;
4 07500562023 | ~7Uv¥ BEARING 12 620200
5 07410103500 | Cyvy RING 12 H3s ‘
6 | 08400015357 | AAN¥—N SEAL 1 KEY15357 :
7 136112203000 | ¥¥v7 CAP 12
8 03500151 226 | PW WASHER 12 12X 26X 2.3
5 H3010112001 | SFvh NUT 6 M12
10 | A3600101 202 | SW S—-WASHER 6 12
11 | 361122040060 | vk NUT 6 29X 25
12 | A6500100600 | FUuA=wFil NIPPLE 6 M6
13 | 36322301000 | avkoyy IDLER 2
14 | 3516 2302000 | ANy SEAL 2 MUD35-57-15.5
15 | 07500560064 | "RFYVY BEARING 4 60060DU
16 { 35162303000 | A1 —N SEAL 2 MUD30-55-15
17 1 07400003000 | Cyws RING 1 830
18 | 07400003500 | Cyv¥ RING 2 835
19 | 36322306000 | awErY»Isr R SHAFT 1
19 | 36322307000 | av¥yyvdsy L SHAFT 1
20 | 36322316000 ; $¥F—F SUPPORT 2
21 | H1740110025 | £ARC BOLT 2 M10X25
22 | A1100112020 | )b BOLT 4 M12X 20
23 | A3600101 202 | SW S—~WASHER 4 12
24 | 03500151 226 | PW WASHER 4 12X26%2.3
25 | 36282421 000 | 7O0—51nUFELH BOLT 2 12X26X2.3
26 1 35102318000 | #O0—3nU>HrFvb | NUT 2
27 [ A301 0116001 | vk NUT 2 M16
28 | 03500161630 | PW WASHER 2 16X 30X3.2
29 | A3600101 602 | SW S—-WASHER 2 18
30 | 36322321000 | ¥YVLErssrT PIPE 2 H6, 3~
30 | 35082114000 | ¥YUrHoinig4? PIPE 2 ~H6E, 3
31 | 54012301000 | ¥¥YFvyy ROLLER 2
32 | 35192304000 | 17 FP1PE 2
33 | A1140112055 | Enk BOLT 2 M12X 55
34 | 03500161222 | PW WASHER 2 12X22X3.2
35 | 03500151 240 | PW WASHER 2 12X40X2.3
36 t H301 0112001 | SFwh NUT 2 M2
37 136322011000 | #0—-5—H1K GUIDE 2
38 | H1740110025 | £AAC BOLT 4 M10X 25
BFK703 -9- 9507 20



FIG 8 ¥A14FKI/5vF LEVER

/4
1 17
o\
1315
. 14
5 \ ¢
R
6
12
9
3 &
¥ 2\
N ! \ L \ 7
H  1oY|] B
Ji;
‘f‘.\}_’t‘)
| g5 %E # 84 A # %
No Part No Part Name | Q ty Description Remarks
1 [ 36323001010 | $1R2IwFpi— LEVER 2 ‘
2 |A1100108025 | HVb BOLT 2 M8 %25
3 (A3010108003 | Fwh NUT 2 M8 35
4 | 06920015350 | Fuwd GRIP 2
5 | 36323007000  #4FZ39¥VA—-R | LEVER R 1
6 | 36323008000 | 41 K29vFbA~L | LEVER L 1
7 |A0300108025 | ¥t BOLT 4 M8 %25
8 |A3010108003 |+wh NUT 4 M8 3t
9 36323016000 |DOvFRA ROD 2
10 | 05620108022 | 37Ty P I N clevis 2 $8X22
1103500140818 | PW WASHER 2 8x18X1.6
1205200125020 | 7y¥y P I N spit 2 25%20
1352013227000 | a—vrRwa) BUCKLE tum 2 M10x 70
14 | A3010110008 | Fuk NUT 9 M10 38
15 1 A3012110003 | +vh NUT 2 M10L3f
16 136323024000 | OvKB ROD 2
17 136113124000 | a7y SPRING 2 #73

BFK703

=-10-

950720



FIG 9 7V—%-75v¥ LEVER

PoREATOR-F1G0N-F

2|O >
R B5&8 B R 4R i B i
No Part No Part Name | Q ty Description Remarks
1 | 36323101000 | #3yFLrA— LEVER 1 ‘
2 | 320530070001 44 RUBBER 1 $8X ¢11X35
3 | 06910012250 | YUuwF GRIP 1 B
4 1836273221002 | Jb—%Li— LEVER 1
5 | 06910012251 | Zyy7 GRIP 1 i
6 | 36323106000 | LA—pYwrEy PIN 1 No.6520563~
6 36273222000 | LA-RMIYUFYY PIN ] ~No0.6520562 |
7 |HI040106016 | #+A4AB BOLT ] M6 X 16
8§ 136113209000 | LA—T—A ARM 2
9 | 05620106016 | 37HTEY P I N clevis 2 $6x16
10| 03500130613 | PW WASHER 2 §X13X%1.0
11 /05200120015 | wuvy P IN split 2 20%15
12 36323111000 | 74%— WIRE 1 WG033146 kasi
13 | 05620108020 | 3727y P I N clevis 2 $8%20
14 | 03500140818 | PW WASHER 2 8X18x2.3
15 105200125020 | 27UV P I N split 2 25%20
16 132053018000 | vq¥— WIRE 1 WG033173 7%
17 | 05620108020 | k57w P I N clevis 1 $8x20
18 | 03500140818 | PW WASHER 1 8X18X1.6
19 | 06200125020 ; 7Yry P I N split 1 25%20
20 | 36113124000 ! AFUvY SPRING 1 #73
21| 36323121010 @ Fb—%vFiats PLATE 1
22 | 03500141022 | PW WASHER 1 10X22x1.6
23| 05200125020 | 7Yy P I N split 1 25x%20
BFK703 -11-

9507 20



FIG

10 Fxu3

P-AFRTO-F{BIC-F

(4

“

L N—

SHIFT

Rl Be®e BaER B X # %
No Part No Part Name | Q ty | Descripion | Remarks
1 36323201000 | FzrILn— LEVER 1
2 06930012460 | Zyw7 GRIP 1 ¢ 125
3 3508 3306000 | Eo—=lnq PIPE 1 12X 15X 70
4 36323205000 | ¥v PIN 1
5 | A1100:08 020 | Kb BOLT 1 M8 x 20
] 03500140818 | PW WASHER 1 8x18X1.6
7 H301 0108001 | S+vh NUT 1 M8
8 36323208001 | FzwIT—Ah ARM 1 No0.6520447~
8 36323208000 | FcuVF7—A ARM 1 ~N0,6520446
9 03500151 222 | PW WASHER 1 12X22%2.3
10 | 05200125025 | 7y P I N split 1 25%25 ~H1, 8
11 | 363232168001 | K-} SUPPORT 1 N0.6520447~
11 | 36323216000 | #E—b SUPPORT i ~N0.6520446
12 | A11001068020 | Eir BOLT 2 MBx 20
13 /| 03500140818 | PW WASHER 2 8%18X1.6
14 | H301 0108001 | S¥vk NUT 2 M8
15 | 36323217000 | #H4 KAy PLATE 1
16 | A1I0ODOD106 016 | Elb BOLT 2 M6x 18
17 | 03500140618 | PW WASHER 2 6X18X1.6
18 | H300 0106001 | S+wh NUT 2 M6
19 | 36273318100 | VyzE—i LINKBALL 1
20 | H301 0110001 | S4+wh NUT 1 M10
21 JA3010110003 | Fvh NUT 1 M10 338
22 136323218000 |{gwk ROD 1
23 03500141022 | PW WASHER 1 10X22X 1.6
BFK703 -12-

9507 20



P=RFE103=F 16} BaP

R 5% S o5 %% B m B [
No Part No Part Name | @ ty | Descripion | Remarks
24 105200125020 | 7UEy P I N split 1 2.5%20 '
2536323223000 [ Owk ROD 1
26 | 32083410000 | #—-viwoN BUCKLE 1 M8 X 50
27 | A301 0108003 | vk NUT 1 M8 38
28 | A301 2108003 | +v} NUT 1 MBLa
29 | 36113111000 | owg ROD 1
30 | 05620108022 | 5374wy P I N clevis 2 $BX22
31 | 03500140818 | PW WASHER 2 8x18%1.6
32| 05200125020 | 9Y¥y P IN split 2 2.5%20
33 136323231000 | Favhvy7—A ARM 1
34 | 36117206000 | ENb BOLT 1 B-015
35 | 03500151222 | PW WASHER 1 12X22X2.3
36 | H301 0112001 | 8wk NUT 1 M12
37 | 36323235000 | FxvVOwg ROD 1
38 (36323241000 K~} SUPPORT 1
39 |H1140108020 | ¥AAB BOLT 2 M8 X 20
40 | 35143221000 | VE5FA JOINT A 1
41 135143225000 | YX5B JOINTB 1
42 | 05500006025 | AFY»¥EY P I N spring 1 $6X25
43 |H1140108025 | ¥AAB BOLT 1 M8 X 25
44 |H1140108016 | ¥AAB BOLT 1 M8X 16
—
BFK703 -13-

9507 20



FIG

11

~No. 521361

V-~ -4 rw KN SEAT -BUCKET

P-FKI23-FIB11-P

ai weE s oS £ & A S o &

No Part No FPart Name QV ty Description Remarks

1 36423409000 ;| ¥ —1 SEAT 1 UK-87-10 No.6521362~

1 3627 3101000 | ¥—% SEAT 1 UK-1 ~No.6521361

2 3642 3414000 | 7345wk BRACKET 1

2 36423411000 | FSrvhb BRACKET 1 No.6521362~

2 3628 3102 000 | >—hhuwir BRACKET 1 ~No.8521361

3 A114 0112075 | Fwhk BOLT 1 M12x75 No.6521497 ~

3 A1140110 090 | Hik BOLT 1 M10x 90 ~No,6521496

4 03500151 226 | PW WASHER 1 12X26x2.3 | No.6521497~

4 03500141022 | PW WASHER 1 10x22x1.6 | ~No.65214986

5 A351 0112001 | UFwh U—NUT 1 M12 No.6521497~

5 A351 0110001 | UFvh U—NUT 1 M10 ~No.6521496

6 36113403000 | Byda INSULATOR 1 B-2 ~~Np.6521361

7 36323401001 | ¥—hhUwsy BRACKET 1 No.6521497 ~

7 3632 3401000 | &—ppUWHr BRACKET 1 No.8521362~No.6521496
7 3632 3311000 | ¥—hhUwWH BRACKET 1 ~No.6521361

8 Al10 0110025 | Flb BOLT 1 M10x25

] A301 0110003 | +vb NUT 1 M10 3%l

10 | 36324001 001 | Sywh BUCKET 1 No.6520563~

10 | 36324001 010 | 54wk BUCKET 1 ~ N 0.6520562

11 | A104 0116100 | #Hik BOLT 2 M16X 100 N 0.6520563~

11 | A1140112080 | FLk BOLT 2 Mi2x 80 ~ N o0.6520562

12 3636 4051 000 | ¥ PIN 2 No.6520563~

12 35123 4021 000 | v PIN 2 ~N0.6520562

13 { 08300100220 | 0OV>Y O—RING 4 P-22 No.6520563~

13 | 08300100180 | OV O—RING 4 P-18 ~No.6520562

14 | 03500161630 | PW WASHER 2 16X30x3.2 | No.6520563~

14 | 63500151 222 | PW WASHER 2 12x22x23 | ~No.6520562 :
15 | A360 0101 602 | SW S—WASHER 2 16 No.6520563 ~ :
16 | A300 0116001 | +vh NUT 1 M16 N 0,6520563~ :
16 | H301 0112001 | 8Fwk NUT 1 M2 ~ N 0.6520562

17 3628 4031 010 | Byiwgs INSULATOR 2 B-17

18 36324021 000 | FyHARTIMY | BAR 1 No.B520563~

18 3632 4015000 | SvhHRyLEY | BAR 1 ~ N 06520562

19 | A351 0112001 | UFwvhk U—~NUT 1 M12

20 | 3407 3304000 | A7V SPRING 1 #59

BFK703

-14-

9507 20



FIG

12

VaRw&Ay7F MANUAL DUMP

B=RENTAA-F{£15=P

A waES R B & & oz
No Part No Part Name @ ty | Descripion | Remarks |
1 36326001000 | #v7L— A | LEVER A 1 ' j
2 136326003000 | A7V SPRING 1 #174
3 | 05500005035 | A7V VIV P I N spring 1 $5X35
4 | A5440706010 | ¥¥vFA¥VYa— | BOLT 2 MEX 10
5 35086323000 | ¥v713— B LEVER B 1
6 | 32051051000 | =%V GRIP 1 $27.2
7 | 35086331000 | #vFLr— C LEVER C 1
8 | A1100108 035 | Wb BOLT 1 MBX 35
9 | A3510108001 | UFwh U-NUT 1 M8
10 | 35086265000 | 79¥vbh BRACKET 1
11 | A1000106 016 | Kb BOLT 2 MEX 16
12 | 03500140618 | PW WASHER 2 6X18%1.6
13 | H3000106 001 | S#vb NUT 2 M6
14 | 35086337000 | 7v” HOOK 1 71
15 | A25620106016 | b5A24Y SCREW 1 M6 % 16
16 | H3000106 001 | S+vb NUT 1 M6
17 | 35086205000 | nwrhtsor SHAFT 1
18 | 03500151222 | PW WASHER 2 12X22X2,3
19 | A3010112001 | Fwh NUT I M12
20 | A301 0112003 | +wh NUT 1 M12 38
21 36326015000 | Fv—5h PLATE 1
22 136326018000 | /3rwh BRACKET 1
23 H1140108016 | ¥AAB BOLT 4 MB8X 16
BFK703 -15-

9507 20



FIG

13 a7Yvw¥F HYDRAULIC

~No. 6520446

36

P-AFK703-F1R1A-F

Al VY
B | Fq+—¥N
A T HER BRER B ty B w &
No Part No Part Name A B Description Remarks
1 | 35086502000 | H"usr—YJASSY PACKAGE 1 1 R-064G
2 |F1140108016 | ¥ARA BOLT 4 4 M8X 16
3 | 54015005000 | syyr—Is/—1— PULLEY 1 1 076-20B1-01
4 |A11001100186 | Flb BOLT 1 1 M10X16
5 | 03500151026 | PW WASHER 1 1 10X28x2,3
6 |A3600101002 | 8SW S—-WASHER 1 1 10
7 | 08521300029 | VALB V-BELT 1 SBzg HE. 7~
7 | 08521300025 § VAR V-BELT 1 SB25 ~H5E, 7
7 | 08521300025 ! VLB V-BELT 1 SB25
8 | 36326104000 jR-2 BASE 1 1
9 |H1140108020 | ¥AXB BOLT 4 4 M8x20
10 | 36326111000 | Fyvavy—Aa ARM 1
1036326108000 | 7—4 ARM 1
11 | 36117105000 | Fy¥avs— PULLEY 1 1 Hobitd
12 | 03500161630 | PW WASHER 1 1 16X30x3.2
1305200130030 7Yty P I N split 1 1 3.0X30
14 | 36194053000 | Fv¥avkxow kB | ROD 1 1 38X65
15 | 34053101000 | 2Fuvy SPRING 1 1 #118
16 | A3010108001 | Fvb NUT 2 2 M8
17 | 36326121000 | #FvFLisi— LEVER 1 1
18 | 06910012250 | #Uw7 GRIP 1 1 -}
19 | 36326125000 | ZOAwh GROMMET 1 1 B10-1
2036326131000 | ¥v7Li—44x HOLDER 1
21 | 03500161630 | PW WASHER 1 1 16X30%3.2 5
22 | 05200130030 | 7U¥Y P I N split 1 1 3.0X30
BFK703 -16- 9507 20



FIG

~No. 6520446

13 27YVw¥F HYDRAULIC

P-BFKTOI-FIG13-P

Al #Hvyy |

B | F4—¥N
Rl B&EES T BERQ ty Mo # #
No Part No Part Name | A | B Description Remarks
23 | A2520106016 | h7AIAY SCREW 2 2 | MBX16 ‘
24 | H3000106 001 | 8+vh NUT 2 2 | M6
2536326135000 | ¥vFun—w¥s | LINK 1 1
26 (A3010110003 | +»h NUT 1 1 | M103%&
27 | 36117302000 @ TR ADAPTER 2 2| 302204 |
28 | 36117302000 TIE ADAPTER 2 2 | 302204 N0.6520563~ |
28 | 36117303000 | THS4 ADAPTER 2 2 | 3002F04 ~N0.6520562
29 | 36326138000 | a7Vh—2 HOSE 1 1 | s002
30136326138000 | 27Yk—2A HOSE 1 1 | s002 N0.6520563~ |
30 [ 341165428000 | a7Vk—2a HOSE 1 1 ~N0.6520562
31 | 7801000A000 | ¥YYu¥ CYLINDER 1 || CcCss20
51 | 35086523000 | YYva— CYLINDER 1 1 | ¢45X ¢30x180 | ~No.6520562
32 36111171000 | AJdA GROMMET 2 2 | P2
33 | 34085106000 | 73v— CLAMP 2 2 | =200 No.6520563~
3334085106000 | 75v— CLAMP 1 1 | 1=200 ~ N0.6520562
34 | 36326139000 | ¥=—Nrt7 PIPE 2 2 @ 32X 550
35 | 36326147000 | Y%7 SHAFT 1 ] B 20X 62 N0.6520447~
36 | 35086525000 | ¥v7h SHAFT 1 1 | ¢16X67 ~N0.6520446
37 |H1140108016 | £ARB BOLT 1 1 | M8x16 N0.6520447 ~
38 107400001600 | CYVY RING 2 2 | S18 ~N0.65204468
39103500151 627 | PW WASHER 2 2 | 16x27%3.2 ~No0.6520446
40 136326141000 | YYUHIy7h SHAFT 1 1
41 {H1140108016 | vAXAB BOLT 1 1 | M8x18

BFK703 -17-

9507 20



FIG

i;.______...__._.

P—BFKI03-F1G14-P

14 7o¥rvvy¥s DEADMAN'S CONTOROL BREAK

R BaHEE B AHH #H M fii %
No Part No Part Name | @ ty | Descripion | Remarks
1 36327001000 | "4 PEDAL 1

2 03500161630 | PW WASHER 1 16X30X3.2

3 05200130030 | vy P I N split | 3.0%30

4 36283321000 | gykayvy ROD 1

5 | 05620108022 : v574<3¥Y | PIN clevis 2 @8 x22

6 03500140818 | PW WASHER 2 BX18X1.6

7 05200125020 | YUY P I N split 2 2.5%20

8 |A3010108003 | +vh NUT 1 M8 3E

9 32083410000 | #—=v2\ws) | BUCKLE 1 M8 x50

10 | A3012108003 §Fwh NUT 1 MBL3E

11 | 36163016000 |ayRay” ROD 1

12 | A1100108 055 | AW BOLT 1 M8 55

13 | A3010108001 | Fup NUT 1 M8

14 | A3010108003 | +v} NUT 1 M8 3

BFK703

-18-

9507 20



